
HR Green® | Building Communities. Improving Lives. 

 

 

 

 

 

ASSET MANAGEMENT PLAN 

MUNICIPAL WASTEWATER SYSTEM 

 

November 2023 

 

Prepared For: 

City of Walis, TX 
 
 

Prepared By: 
 

 
 
 
 

11011 Richmond Avenue, Suite 200 
Houston, TX 77042 
Firm No. F-11278 

 

 

HR Green Project No: 220004 

11/9/202311/9/2023



HR Green® | Building Communities. Improving Lives. 

 
City of Wallis, Texas 

AMPSS – Wastewater System 

Project No.: 220004 

 

  

Page | 1 

Table of Contents Page 

EXECUTIVE SUMMARY .............................................................................................................................................. 5 

ES. 1 Background Information................................................................................................................................... 5 
[...]
LIFT STATION NO 5 - MAREK ST WET WELL AREA WET WELL 64 12" INFLUENT PIPE LM3 PIPE 3 DI - 12"

LIFT STATION NO 5 - MAREK ST WET WELL AREA WET WELL 65 12" INFLUENT PIPE LM4 PIPE 3 DI - 12"

LIFT STATION NO 5 - MAREK ST DRY PIT AREA PIPING 74 4" CHECK VALVE 1 LM13 VALVE 2 Swing - 4"

LIFT STATION NO 5 - MAREK ST DRY PIT AREA PIPING 75 4" CHECK VALVE 2 LM14 VALVE 2 Swing - 4"

LIFT STATION NO 5 - MAREK ST DRY PIT AREA PIPING 76 4" DISCHARGE PIPE LM15 PIPE 2 DI - 4"

LIFT STATION NO 5 - MAREK ST WET WELL AREA WET WELL 62 4" SUCTION PIPE LM1 PIPE 3 DI - 4"

LIFT STATION NO 5 - MAREK ST WET WELL AREA WET WELL 63 4" SUCTION PIPE LM2 PIPE 3 DI - 4"

LIFT STATION NO 5 - MAREK ST WET WELL AREA WET WELL 66 6" INFLUENT PIPE LM5 PIPE 3 DI - 6"

LIFT STATION NO 5 - MAREK ST FACILITY SITE/GROUNDS 81 ALARM LM20 EQUIPMENT 3 Strobe Visual - -

LIFT STATION NO 5 - MAREK ST FACILITY SITE/GROUNDS 78 CONCRETE SLAB LM17 GENERAL 2 Concrete - -

LIFT STATION NO 5 - MAREK ST WET WELL AREA WET WELL 67 CONCRETE STRUCTURE LM6 STRUCTURE 3 Concrete - -

LIFT STATION NO 5 - MAREK ST WET WELL AREA WET WELL 69 FLOATS LM8 MECHANICAL 3 Mercury - -

LIFT STATION NO 5 - MAREK ST FACILITY SITE/GROUNDS 82 GATE & FENCE LM21 GENERAL 2 Wood - 6'

LIFT STATION NO 5 - MAREK ST DRY PIT AREA PIPING 77 GENERAL PIPING LM16 PIPE 3 DI - 4"

LIFT STATION NO 5 - MAREK ST FACILITY SITE/GROUNDS 79 GENERATOR LM18 EQUIPMENT 1 Gillette - -

LIFT STATION NO 5 - MAREK ST FACILITY SITE/GROUNDS 83 HOSE BIB LM22 EQUIPMENT 2 - - -

LIFT STATION NO 5 - MAREK ST FACILITY SITE/GROUNDS 80 LIGHT POLE LM19 GENERAL 3 - - -

LIFT STATION NO 5 - MAREK ST DRY PIT AREA EQUIPMENT 72 LIQUID LEVEL FLOAT PANEL LM11 ELECTRICAL 3 - - -

LIFT STATION NO 5 - MAREK ST DRY PIT AREA EQUIPMENT 70 PUMP 1 LM9 MECHANICAL 2 GORMAN-RUPP T-SERIES/SELF PRIMING CENTRIFGAL PUMP T3A3-B 5 HP

LIFT STATION NO 5 - MAREK ST DRY PIT AREA EQUIPMENT 71 PUMP 2 LM10 MECHANICAL 2 GORMAN-RUPP T-SERIES/SELF PRIMING CENTRIFGAL PUMP T3A3-B 5 HP

LIFT STATION NO 5 - MAREK ST DRY PIT AREA EQUIPMENT 73 PUMP CONTROL PANEL LM12 ELECTRICAL 3 - - -

LIFT STATION NO 5 - MAREK ST WET WELL AREA WET WELL 68 WELL COVER LM7 STRUCTURE 3 Cast Iron - 24"

2 of 3



SITE TYPE SYSTEM POSITION ASSET NO. ASSET ASSET ID CLASS

CONDITION 

RATING MANUFACTURER/MATERIAL/TYPE
MODEL NO.

CAPACITY/

SIZE

Table 2-9

Lift Station Asset Inventory and Condition Rating

LIFT STATION NO 6 - WESTGATE ST WET WELL AREA WET WELL 84 3" SUCTION PIPE LW1 PIPE 3 PVC - 3"

LIFT STATION NO 6 - WESTGATE ST WET WELL AREA WET WELL 85 3" SUCTION PIPE LW2 PIPE 3 PVC - 3"

LIFT STATION NO 6 - WESTGATE ST DRY PIT AREA PIPING 94 4" CHECK VALVE 1 LW11 VALVE 4 Swing - 4"

LIFT STATION NO 6 - WESTGATE ST DRY PIT AREA PIPING 95 4" CHECK VALVE 2 LW12 VALVE 3 Swing - 4"

LIFT STATION NO 6 - WESTGATE ST DRY PIT AREA PIPING 96 4" DISCHARGE PIPE LW13 PIPE 3 PVC - 4"

LIFT STATION NO 6 - WESTGATE ST WET WELL AREA WET WELL 86 6" INFLUENT PIPE LW3 PIPE 3 DIP - 6"

LIFT STATION NO 6 - WESTGATE ST FACILITY SITE/GROUNDS 100 ALARM LW17 EQUIPMENT 3 Strobe Visual - -

LIFT STATION NO 6 - WESTGATE ST WET WELL AREA WET WELL 87 CONCRETE STRUCTURE LW4 STRUCTURE 3 Concrete - -

LIFT STATION NO 6 - WESTGATE ST WET WELL AREA WET WELL 89 FLOATS LW6 MECHANICAL 3 Mercury - -

LIFT STATION NO 6 - WESTGATE ST FACILITY SITE/GROUNDS 101 GATE & FENCE LW18 GENERAL 2 Wood - 6'

LIFT STATION NO 6 - WESTGATE ST DRY PIT AREA PIPING 97 GENERAL PIPING LW14 PIPE 3 PVC - 4"

LIFT STATION NO 6 - WESTGATE ST FACILITY SITE/GROUNDS 98 GENERATOR LW15 EQUIPMENT 2 Gillette - -

LIFT STATION NO 6 - WESTGATE ST FACILITY SITE/GROUNDS 99 LIGHT POLE LW16 GENERAL 3 - - -

LIFT STATION NO 6 - WESTGATE ST DRY PIT AREA EQUIPMENT 92 LIQUID LEVEL FLOAT PANEL LW9 ELECTRICAL 3 - - -

LIFT STATION NO 6 - WESTGATE ST DRY PIT AREA EQUIPMENT 90 PUMP 1 LW7 MECHANICAL 4 HYDROMATIC SELF-PRIMING 20MP 3 HP

LIFT STATION NO 6 - WESTGATE ST DRY PIT AREA EQUIPMENT 91 PUMP 2 LW8 MECHANICAL 3 HYDROMATIC SELF-PRIMING 20MP 3 HP

LIFT STATION NO 6 - WESTGATE ST DRY PIT AREA EQUIPMENT 93 PUMP CONTROL PANEL LW10 ELECTRICAL 3 - - -

LIFT STATION NO 6 - WESTGATE ST WET WELL AREA WET WELL 88 WELL COVER LW5 GENERAL 3 Steel - 5'

GENERAL NOTES

1. Note lengths of piping, underground or buried yard piping and valves not evaluated or inventoried unless described below. Plumbing pipe and pipe <3" were not evaluated unless described below.

2. Valve exercise not performed.

3. Pumps and Associated Motors were accessed as one item.

4. Note that LS enclosures were not removed to access general piping and valves within the enclosure, therefore, conditions as listed below are based on visual evalution and staff discussions.

5. "-" indicates unknown or not applicable.

3 of 3



HR Green® | Building Communities. Improving Lives. 

 
City of Wallis, Texas 

AMPSS – Wastewater System 

Project No.: 220004 

 

 

 

Page | 34 

2.3 Wastewater Treatment Plant 

The City of Walis operates a WWTP located in the northwest part of the City collection system at 17403 

Railroad Street, Walis, Texas 77485 within Austin County. A gravel road provides access to the WWTP 

from Railroad Street. Access to the WWTP is secured with a metal swing gate and 6-ft tall chain linked 

fence topped with 3 strands of barbed wire.  

Based on the current WWTP discharge permit, in its current phase, the WWTP is permitted to treat and 

discharge an average daily flow (ADF) of 0.2 million gallons per day (MGD) and 2-hour peak flow not to 

exceed 416 gpm (0.6 MGD). At its final phase, the WWTP is permitted to treat and discharge an average 

daily flow (ADF) of 0.498 million gallons per day (MGD) and 2-hour peak flow not to exceed 1,042 gpm 

(1.5 MGD). The Texas Pollutant Discharge Elimination System (TPDES) permit was issued in June 2019 

and expires in June 2024. 

Figure 2-7 shows the ADF monthly discharge at the WWTP from the past four (4) years (approximately 

July 2019 – January 2023). This data shows the WWTP flows averaging approximately 0.110 – 0.150 

MGD. Based discussions with the City and the current WWTP permit issued June 26, 2019, the WWTP is 

currently in interim phase and the daily average flow shall not exceed 0.2 MGD, with final phase being 

0.498 MGD. Therefore, the current WWTP is operating, on average, at approximately 65% of its permitted 

capacity at its current phase (0.2 MGD).  

  



HR Green® | Building Communities. Improving Lives. 

 
City of Wallis, Texas 

AMPSS – Wastewater System 

Project No.: 220004 

 

 

 

Page | 35 

Figure 2-7 WWTP Historical Treated Discharge Flow (June 2019 – January 2023) 

 

  



HR Green® | Building Communities. Improving Lives. 

 
City of Wallis, Texas 

AMPSS – Wastewater System 

Project No.: 220004 

 

 

 

Page | 36 

2.3.1 DATA COLLECTION  

Data collection of assets was completed by site visits supplemented by WWTP construction drawings 

review of the TPDES permit, and discussions with the plant operator and City staff. Asset inventory and 

condition assessment were based existing field found assets, using construction drawings as a reference 

for location of equipment. The condition of each asset was based on visual inspection and engineering 

judgement and discussions with the operators. Permitted effluent limits including BOD, TSS, NO3-N, and 

E-coli are not part of the asset evaluation.  

An Asset ID was assigned to each asset to clarify similar asset types, or assets located in the same area 

or vicinity. Figure 2-8 shows the breakdown of the WWTP assets by treatment system. Figure 2-11 is a 

supplementary layout showing the asset physical locations of select assets in relation to the asset inventory 

table for the WWTP and WWTP asset photos. There are a total of 153 assets within the WWTP (not all 

assets are shown in Figure 2-11).  

Figure 2-8 Wastewater Treatment Plant System Number of Assets 

 

CLARIFICATION 
SYSTEM, 41

DISINFECTION 
SYSTEM, 13

FACILITY, 12

INFLUENT 
SYSTEM, 25

PRIMARY 
TREATMENT, 42

SECONDARY 
TREATMENT, 12

SLUDGE 
SYSTEM, 8

WALIS WWTP TOTAL ASSETS = 153



FIGURE 2-9
CITY OF WALLIS, TEXAS

WASTEWATER TREATMENT PLANT SYSTEM AREAS

RAILROAD STREET

A
C

C
E

S
S

 R
O

A
D

SITE FENCE  

ACCESS
GATE

INFLUENT
SYSTEM 

PRIMARY
TREATMENT 

SECONDARY
TREATMENT 

CLARIFICATION
SYSTEM 

DISINFECTION
SYSTEM

DEWATERING
SYSTEM

2

6

11

13

14

12

15

16

17

19

20

3

4

5

7

8

9

10

1

ASSET INVENTORY LEGEND

INFLUENT SYSTEM
1. LIFT STATION
PRIMARY TREATMENT
2. HEADWORKS
3. IMHOFF TANK 1
4. IMHOFF TANK 2
5. IMHOFF TANK 3
6. SPLITTER BOX
SECONDARY TREATMENT
7. TRICKLING FILTER 1
8. TRICKLING FILTER 2
CLARIFICATION SYSTEM
9. CLARIFIER 1
10. CLARIFIER 2
11. RECIRCULATION PUMP AREA
12. RETURN SLUDGE AREA
13. SCUM AREA
DISINFECTION SYSTEM
14. CHLORINATOR BUILDING
15. CHLORINE CONTACT BASIN 1
16. CHLORINE CONTACT BASIN 2
DEWATERING SYSTEM
17. SLUDGE DRYING BED AREA
FACILITY
18. EFFLUENT BOX
19. GENERATOR
20. OFFICE & LAB BUILDING

18



HR Green® | Building Communities. Improving Lives. 

 
City of Wallis, Texas 

AMPSS – Wastewater System 

Project No.: 220004 

 

 

 

Page | 38 

2.3.2 ASSET ASSESSMENT 

The condition rating was determined by visual inspection of each component and engineering judgement, 

reviewing construction drawings, and discussions with the operator. Details of the assets at the WWTP can 

be found in Appendix D. 

For the WWTP, the assets were hierarchically organized based on the common Structure “Site Type > 

System > Position > Asset”. An inventory of the assets at the WWTP was developed as this asset 

registry/hierarchy and verified and updated by field data collected during site visits. A diagram of the 

organization of the facility is depicted in Figure 2-10. The system location and areas are shown in the site 

layout as shown in Figure 2-9. 

The condition assessment of each asset is based on the extent of deterioration that impacts the ability of 

the asset to perform its original function. The numerical rating from 1 through 5, where a 1 is rated as in 

excellent condition in which the effective life is exceeded and poses a high risk of breakdown or imminent 

failure with serious impact on performance. During investigation, assets with redundancies were recorded. 

Examples of redundancies include the availability of additional valves or pumps. An asset inventory and 

condition rating of the City WWTP is summarized in Table 2-11. 

Determination of Useful Life 

The useful life of the components at the WWTP was based on engineering judgement of the infrastructure 

life cycle. The TCEQ Managing Small Domestic Wastewater Systems (RG-530). provides a guide to the 

useful life span of components at a WWTP tabulated in Table 2-10.  This table was used as reference to 

determine the useful life of assets found at the WWTP. 

  



HR Green® | Building Communities. Improving Lives. 

 
City of Wallis, Texas 

AMPSS – Wastewater System 

Project No.: 220004 

 

 

 

Page | 39 

Figure 2-10 Wastewater Treatment Plant General Hierarchy Structure 

  



HR Green® | Building Communities. Improving Lives. 

 
City of Wallis, Texas 

AMPSS – Wastewater System 

Project No.: 220004 

 

 

 

Page | 40 

TABLE 2-10 ESTIMATED USEFUL LIFE OF WWTP ASSETS 

Asset Type 
Estimated Useful Life 

(years) 

Buildings ~30 

Chlorination equipment 5 to 7 

Computers ~5 

Collection pipes 40 to 50 

Conveyors 10 to 15 

Electrical systems 15 to 20 

Fencing 10 to 20 

Generators 15 to 20 

Lab and monitoring equipment 7 to 10 

Landscaping and grading equipment 30 to 40 

Meters 7 to 10 

Office furniture and supplies ~10 

Other treatment equipment 8 to 12 

Pond transfer pipes 30 to 40 

Screening systems 10 to 20 

Sewer pumps 5 to 10 

Storage cylinders ~5 

Storage tanks, chemical 25 to 30 

Tools and shop equipment 10 to 15 

Transportation equipment ~10 

Valves 35 to 40 

Weirs 20 to 25 

   Reference: TCEQ RG-530 

  



SYSTEM POSITION ASSET ASSET ID CLASS STATUS MANUFACTURER/MATERIAL/TYPE MODEL NO. CAPACITY/SIZE

INFLUENT SYSTEM LIFT STATION INFLUENT PUMP 1 L1 MECHANICAL ACTIVE GORMAN-RUPP T-SERIES/SELF PRIMING CENTRIFGAL PUMP T6A3-B 220GPM @ 37-FT, MOTOR 7.5HP

INFLUENT SYSTEM LIFT STATION INFLUENT PUMP 2 L2 MECHANICAL ACTIVE GORMAN-RUPP T-SERIES/SELF PRIMING CENTRIFGAL PUMP T6A3-B 220GPM @ 37-FT, MOTOR 7.5HP

INFLUENT SYSTEM LIFT STATION INFLUENT PUMP 3 L3 MECHANICAL ACTIVE GORMAN-RUPP T-SERIES/SELF PRIMING CENTRIFGAL PUMP T6A3-B 660GPM @ 33-FT, MOTOR 15HP

INFLUENT SYSTEM LIFT STATION INFLUENT PUMP 4 L4 MECHANICAL ACTIVE GORMAN-RUPP T-SERIES/SELF PRIMING CENTRIFGAL PUMP T6A3-B 660GPM @ 33-FT, MOTOR 15HP

INFLUENT SYSTEM LIFT STATION DISCONNECT SWITCH 1 L5 ELECTRICAL ACTIVE UNKNOWN - -

INFLUENT SYSTEM LIFT STATION DISCONNECT SWITCH 2 L6 ELECTRICAL ACTIVE UNKNOWN - -

INFLUENT SYSTEM LIFT STATION DISCONNECT SWITCH 3 L7 ELECTRICAL ACTIVE UNKNOWN - -

INFLUENT SYSTEM LIFT STATION DISCONNECT SWITCH 4 L8 ELECTRICAL ACTIVE UNKNOWN - -

INFLUENT SYSTEM LIFT STATION 4" CHECK VALVE 1 L9 VALVE ACTIVE SWING CHECK - 4"

INFLUENT SYSTEM LIFT STATION 4" CHECK VALVE 2 L10 VALVE ACTIVE SWING CHECK - 4"

INFLUENT SYSTEM LIFT STATION 6" CHECK VALVE 3 L11 VALVE ACTIVE SWING CHECK - 6"

INFLUENT SYSTEM LIFT STATION 6" CHECK VALVE 4 L12 VALVE ACTIVE SWING CHECK - 6"

INFLUENT SYSTEM LIFT STATION 4" DISCHARGE VALVE 1 L13 VALVE ACTIVE PLUG - 4"

INFLUENT SYSTEM LIFT STATION 4" DISCHARGE VALVE 2 L14 VALVE ACTIVE PLUG - 4"

INFLUENT SYSTEM LIFT STATION 6" DISCHARGE VALVE 3 L15 VALVE ACTIVE PLUG - 6"

INFLUENT SYSTEM LIFT STATION 6" DISCHARGE VALVE 4 L16 VALVE ACTIVE PLUG - 6"

INFLUENT SYSTEM LIFT STATION 4" DISCHARGE VALVE 5 L17 VALVE ACTIVE PLUG - 4"

INFLUENT SYSTEM LIFT STATION AIR RELEASE VALVE 1 L18 VALVE ACTIVE GORMAN-RUPP AUTOMATI C ARV GRP3-07 1"

INFLUENT SYSTEM LIFT STATION AIR RELEASE VALVE 2 L19 VALVE ACTIVE GORMAN-RUPP AUTOMATI C ARV GRP3-08 1"

INFLUENT SYSTEM LIFT STATION AIR RELEASE VALVE 3 L20 VALVE ACTIVE GORMAN-RUPP AUTOMATI C ARV GRP3-09 1"

INFLUENT SYSTEM LIFT STATION AIR RELEASE VALVE 4 L21 VALVE ACTIVE GORMAN-RUPP AUTOMATI C ARV GRP3-10 1"

INFLUENT SYSTEM LIFT STATION AIR RELEASE VALVE 5 L22 VALVE ACTIVE UNKNOWN UNKNOWN UNKNOWN

INFLUENT SYSTEM LIFT STATION AIR RELEASE VALVE 6 L23 VALVE ACTIVE UNKNOWN UNKNOWN UNKNOWN

INFLUENT SYSTEM LIFT STATION WET WELL STRUCTURE L24 STRUCTURE ACTIVE CONCRETE WET WELL 24'-10" x 8'-0" x 16'-0" (L x W x D)

INFLUENT SYSTEM LIFT STATION SWITCH PANEL AND ALARM L25 ELECTRICAL ACTIVE UNKNOWN UNKNOWN -

PRIMARY TREATMENT HEADWORKS BAR SCREEN 1 P1 SCREEN ACTIVE MANUAL COARSE 1 - 3/8" OPENING

PRIMARY TREATMENT HEADWORKS BAR SCREEN 2 P2 SCREEN ACTIVE MANUAL COARSE 1 - 3/8" OPENING

PRIMARY TREATMENT HEADWORKS BAR SCREEN 3 (IMHOFF 1) P3 SCREEN ACTIVE MANUAL COARSE 1 - 3/8" OPENING

PRIMARY TREATMENT HEADWORKS SLIDE WEIR GATE 1 P4 GATE ACTIVE ALUMINUM SHARP-CRESTED WEIR SLIDE GATE - 1.5'x4.0'

PRIMARY TREATMENT HEADWORKS SLIDE WEIR GATE 2 P5 GATE ACTIVE ALUMINUM SHARP-CRESTED WEIR SLIDE GATE - 1.5'x4.0'

PRIMARY TREATMENT HEADWORKS SLIDE WEIR GATE 3 P6 GATE INACTIVE ALUMINUM SHARP-CRESTED WEIR SLIDE GATE - 2.0'x4.0'

PRIMARY TREATMENT HEADWORKS SLIDE WEIR GATE 4 (IMHOFF 1) P7 GATE ACTIVE ALUMINUM SHARP-CRESTED WEIR SLIDE GATE - 2.0'x4.0'

PRIMARY TREATMENT HEADWORKS 4" SLUDGE VALVE P8 VALVE ACTIVE PLUG - 4"

PRIMARY TREATMENT HEADWORKS BASIN STRUCTURE P9 STRUCTURE ACTIVE CONCRETE - 10.75'x7'x4' D

PRIMARY TREATMENT IMHOFF TANK 2 GAS VENT CHANNELS P10 STRUCTURE ACTIVE CONCRETE - (3) 1.7x36.8x26'D

PRIMARY TREATMENT IMHOFF TANK 2 SETTLING CHANNELS P11 STRUCTURE ACTIVE CONCRETE - (2) 6.5x36.8x11'D

PRIMARY TREATMENT IMHOFF TANK 2 WALKWAY GRATING P12 GENERAL ACTIVE GALVANIZED STEEL/FRP - 480 SF

PRIMARY TREATMENT IMHOFF TANK 2 HAND RAILS P13 GENERAL ACTIVE ALUMINUM - 300

PRIMARY TREATMENT IMHOFF TANK 2 STAIRS P14 GENERAL ACTIVE GALVANIZED STEEL - 29'

PRIMARY TREATMENT IMHOFF TANK 2 8" SLUDGE VALVE P15 VALVE ACTIVE PLUG UNDERGROUND 8"

PRIMARY TREATMENT IMHOFF TANK 2 8" SLUDGE VALVE P16 VALVE ACTIVE PLUG UNDERGROUND 8"